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Client Conclusion of the contract
i Vitri : 08.12.2000
| 1 . )
E%I_d;a\;:rgZ%C R IR0, LIE Date of visits/sampling

18 - 20.12.2018
Date of testing

Kingdom of Saudi Arabia 18 -20.12.2018

Riyadh 11442

Order

Monitoring test 2018 according to control agreement No. 22000631 dated Dec 08, 2000
including audit/inspection of testing, controlling of records and sampling at the client’s
production sites Factory Plant 1 and Factory Plant 2, 2" Industrial Area, Riyadh 11442,
KSA.

Samples

Vitrified clay pipes jointed by system C according to EN 295-1.
Designation: DN 200 ES x 2000 - System C - 48 kN/m - Class 240

Description of the tests/underlying specifications

DIN EN 295-1 ,Vitrified clay pipe systems for drains and sewers -
Part 1: Requirements for pipes, fittings and joints", May 2013

DIN EN 295-2 ,Vitrified clay pipe systems for drains and sewers —
Part 2: Evaluation of conformity and sampling”, May 2013

DIN EN 295-3 ,Vitrified clay pipe systems for drains and sewers —
Part 3: Test methods ", March 2012

The results of the tests refer exclusively to the samples named above. Reports may only be published or reproduced without
the permission of MPA NRW if unchanged in form and content. The abridged reproduction of a report requires the consent of
MPA NRW. In the case of electronical transmission of reports the print-out version of the original document remains the legal-
ly binding version.

This report consists of 5 pages.
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1 Sampling

The manufacture of the vitrified clay pipes takes place in both of the production plants either
Factory Plant 1 or Factory Plant 2 in the 2" Industrial Area, Riyadh, 11442, KSA. The sam-
pling was conducted accordingly.

2 Results of the tests

2.1 Appearance of the pipes

The pipes were sounding clear and were free from such defects as would impair their function
when in service. The pipes were glazed of dark brown colour.

2.2 Dimensions

ﬁ Table 1: Dimensions

Permissible :
Target values deviations in Require-
Pipe 1| Pipe 2 | Pipe 3| in acc. with ace. with ment
DIN EN 295-1 DIN EN 295-1 fulfilled

Minimum bore |Spigot | 200.6 | 199.1 | 201.4 > 195 e yes
dq [mm] Socket | 1959 | 197.6 | 196.8 B yes
Length min. 2012 | 2009 | 2008 2000 +80 ik
| [mm] max. | 2015 | 2012 | 2010 -20 y
Deviation from ;
squareness Spigot 21 8.7 2.9 oi yes
of the ends = g
[mm] Socket | 2.5 2.2 2.0 yes
Deviation from

@ [straightness [mm/m] 19 | 20 | 18 <4 B ¥es

' Socket fairing internal
diameter d [mm] 275.0 1 275.1 | 275.0 275.0 +0.5 yes
Invert conformity | asp-1 39.7 | 382 | 39.3 Difference & e
[mm] am 36.9 | 35.8 | 36.8 <4 y
Thickness of the :
wall s, [mm] Spigot | 29.5 | 28.8 | 29.0 -- - -







